
 

 

Drinking Water Operator Certification Training 
Instructor Guide 

 

 
 

Module 15: 
Direct Filtration 

 
This course includes content developed by the Pennsylvania Department of Environmental Protection (Pa. DEP) 
in cooperation with the following contractors, subcontractors, or grantees: 
 

The Pennsylvania State Association of Township Supervisors (PSATS) 
Gannett Fleming, Inc. 

Dering Consulting Group 
Penn State Harrisburg Environmental Training Center 



 

 



 

 

A Note to the Instructor 
Dear Instructor: 
 
The primary purpose of Module 15: Direct Filtration is to introduce participants to the concept of direct filtration, 
its similarities and differences to other treatment methods, and its practical applications.  This module has 
[...]
4. Some of the criteria of safe and aesthetically pleasing drinking water are: (Select all that apply) 

a. Free of toxic substances 
b. Free of disease-causing organisms 
c. Disagreeable taste and odor. 

Answer: a. and b. 
 
5. To verify that a source water can be treated with direct filtration, the DEP requires that ______ testing 

be performed prior to the design of the facility. (Choose the best answer to fill in the blank) 
a. pressure 
b. sedimentation 
c. pilot 

Answer: c. pilot 
 
 
 
 
 



INSTRUCTOR GUIDE 

1-15 

 
Key Points 

 
[Review key points in the workbook.] 
 



INSTRUCTOR GUIDE 

2-1 

 
UNIT 2: 40 minutes 
 

 Display Slide 5—Unit 2: Pretreatment. 
 

 As a result of this unit, the learner will: 
 

• Be able define the term “pretreatment” and how it differs from the term “treatment”. 
 
• Be able to list the reasons for pretreatment of source water prior to filtration. 
 
• State the purpose of rapid mixing and slow mixing in the direct filtration pretreatment process. 
 



INSTRUCTOR GUIDE 

2-2 

 
CONDITIONING FOR FILTRATION—PRETREATMENT: 30 minutes 
 

 Pretreatment conditions the water.  Although source water turbidity is relatively low, soluble metals 
and suspended and colloidal solids will be present.  There are three pretreatment methods used in 
direct filtration. 

 
 [Review the definition of pretreatment.] 

 
 

Chemical Addition 
 

 Adding chemicals to the water is the first pretreatment method.  Operators must determine what 
chemical addition is necessary by first assessing the source water.   

 
 
Oxidation 
 
[Review information in the workbook, emphasizing the key point.  Then ask participants the question:] 
 

 What periodic variations might be expected in consistently good quality source water?  How does 
this affect the oxidation step? 

 
Ans: (Various answers are possible.  One is given here.)  The water quality of an upland reservoir 

supply may only vary during a natural turnover event that occurs in the fall, as the water 
temperature decreases.  As a result of the decrease in water temperature near the surface, it 
becomes denser, sinking and displacing the deeper water layers.  Convection currents are set up 
as the less dense, deeper waters rise up, bringing along dissolved metals and nutrients from the 
deeper layers.  Soluble fractions of metals must be oxidized. 

 
 Remember that you must regularly analyze and assess the contents of the water.  Some examples 

of starting points for oxidation ratios are presented in your workbook.   
 
[Review information under the following headings:] 
 
Oxidation of Soluble Iron with Chlorine 
Oxidation of Soluble Iron with Potassium Permanganate 
Oxidation of Soluble Manganese with Chlorine 
Oxidation of Soluble Manganese with Potassium Permanganate 
 
 [Review the key point.] 

 
 For example, if ammonia is present in the raw water, this contaminant will consume oxidant, 

resulting in an increase in the oxidant dose requirement.  Remember to jar test—do not make 
assumptions. 



INSTRUCTOR GUIDE 

2-3 

 
Overdosing with the Oxidation Method 
 

 Overdosing with either of the chemical additions will have consequences. 
 
[Review information in this section of the workbook.] 
 
 
pH Adjustments with the Oxidation Method 
 

 pH levels are important when adding chemicals. 
 
[Review information in this section of the workbook.] 
 
 [Review the key point.] 

 



INSTRUCTOR GUIDE 

2-4 

 
Coagulation 
 

 Along with consideration of oxidation, operators must determine the dose of coagulant to add.  For 
conventional treatment, the optimum coagulant dose is normally determined by jar testing.  In 
conventional treatment, the goal is to develop a large, rapidly settling floc and a clear supernatant.   

 
Direct filtration goals are different.  Since the goal of coagulation for direct filtration is the formation 
of a small, filterable floc that will provide depth filtration, jar testing may be of value only for 
providing an initial coagulant dose for use in filter studies. 

 
Let’s discuss coagulation in the direct filtration process. 

 
 [Review the key point.] 

 
[Review the information in the workbook.] 
 



INSTRUCTOR GUIDE 

2-5 

 
Supplementary Alkalinity 
 

 Coagulation is also pH dependent because pH affects the coagulant species that is present.  The 
optimal pH is dependent on the primary treatment goal. 

 
 [Review the key point.] 

 
 Display Slide 6 – Alkalinity Consumed. 

 
[Review information on the slide and in the workbook.] 
 
 [Review the key point.] 

 
 Display Slide 7 – Alkalinity Added. 

 
[Review information on the slide and in the workbook.] 
 



INSTRUCTOR GUIDE 

2-6 

 
Supplementary Acidity 
 
 [Review the key point.] 

 
 Display Slide 8 – Supplementary Acidity. 

 
[Review information on the slide and in the workbook.] 
 

 Remember:  coagulation and oxidation are pH dependent; therefore, pH adjusting chemicals are 
normally part of the pretreatment process. 

 
 

 A water treatment plant operates at a rate of 200,000 gallons per day.  If the dosage of alum is 30 
mg/L, how many pounds of dry alum are used each day? 

 
� Formula: ? Pounds Per Day = Flow (MGD) x Concentration (mg/L) x 8.34 Pounds Per Gallon 

First calculate flow in GPD to MGD. Divide 200,000 by 1,000,000.   
Solve:  ? lbs/day= 0.2 MG x 30 mg/L x 8.34 lbs/gal 
 50 lbs/day 
 

{You may want to suggest for participants planning to take the certification exam, math is covered under 
Module DW-6 General Math.] 
 
 
 

 Let’s look now at the next pretreatment process, which is rapid mixing.  
 



INSTRUCTOR GUIDE 

2-7 

 
Rapid Mixing 

 
 Rapid mixing is sometimes called flash mixing.  This is important for mixing chemicals into the 

water.  Depending on the type of mixing equipment used for rapid mixing, operating parameters 
associated with rapid mixing that may be adjustable including mixing intensity and detention time.  
It is important for you to understand the concept of rapid mixing. 

 
[Review information in the workbook, emphasizing the key points.] 
 
 
Rapid Mixing Types 
 

 Starting with the next page, we will spend a few minutes discussing the rapid mixing types.   



INSTRUCTOR GUIDE 

2-8 

 
In-line Static Mixing 
 

 The first type is the in-line static mixer. 
 

 Display Slide 9 – Motionless (Static) Mixer.   
 
[Review information in the workbook.]   
 
 
Mechanical Mixing 
 

 The next type of mixer is mechanical.  You may see a turbine type or propeller type. 
 

 Display Slide 10 – Turbine Type Mechanical Mixer.   
 

 Note where the chemicals are optimally introduced.  This helps distribute them as quickly as 
possible. 

 
[Review information in the workbook.]  
 

 Display Slide 11 – Propeller Type Mechanical Mixer. 
 

 Again, note the chemical addition location near the propellers. 
 
 
Hydraulic Mixing 
 

 Hydraulic mixers are antiquated and are rarely seen today.  Very old plants might use the hydraulic 
mixer, but it is not efficient by today’s standards.  The water flows, maze-like, around corners that 
create the mix action. 

 
 



INSTRUCTOR GUIDE 

2-9 

 
Rapid Mixing Parameters 
 
[Review information in this section of the workbook.] 
 



INSTRUCTOR GUIDE 

2-10 

 
Instrumentation 
 

 As noted earlier, the operator does not regularly make adjustments to the mixing process.  
However, since the operator does adjust chemical additions, instrumentation is useful for 
assessing the feed rates of the chemicals. 

 
 As one example, let’s talk about pH.  Although for high quality source water, pH may be fairly 

stable, variable conditions still exist. 
 

 What variables might affect pH? 
 
Ans: (Various answers are possible.  One is given here.)  Algae may be active during the day but 

dormant at night.  Algal activity consumes carbon dioxide, which results in an increase in pH as 
part of the photosynthesis process.  Source water under these conditions may have a pH that 
trends higher during the day and then decreases at night. 

 
[Review information in the workbook up to the bullet point, “Streaming Current Detector (SCD).”] 
 

 Streaming current detectors must be calibrated.  Prior to calibration, coagulant optimization must 
occur by some other method, such as jar tests, filtered water turbidity, particle counts, or other 
measurements independent of streaming current or zeta potential.  The streaming current reading 
under optimum coagulation conditions is used as the “set point,” and typically the instrument is set 
to zero.  When the streaming current deviates from the set point, the coagulant feed is adjusted 
until the reading returns to the set point.  The set point for streaming current will vary with a 
significant change in mixed water pH.  At a pH above 8.0 and/or TDS above 500 mg/L, streaming 
current measurement becomes unreliable. 

 
[Review information under this section of the workbook.] 



INSTRUCTOR GUIDE 

2-11 

 
[Finish reviewing information in the Streaming Current Detector (SCD) section, review information on Zeta 
Potential and other information in the workbook.] 



INSTRUCTOR GUIDE 

2-12 

 
Flocculation 

 
 Very few direct filtration treatment plants skip the flocculation step.  Flocculation in direct filtration is 

different from the sedimentation process.  Sedimentation processes are appropriate for larger, 
heavier floc.  Direct filtration requires smaller floc. 

 
 [Review the definition of flocculation.] 

 
[Review information in this section of the workbook.] 
 
 
Advantages and Disadvantages of Flocculation 
 
[Review information in this section of the workbook.] 
 
 
Design Parameters 
 

 The key parameters include mixing intensity and detention time.  Let’s take a moment to look at 
these parameters. 

 
[Review information in this section of the workbook.] 



INSTRUCTOR GUIDE 

2-13 

 
Types of Flocculators 
 

 There are four types of flocculators.  They include vertical turbine, reel-type (or paddle) mixers, 
walking beam, and hydraulic flocculators. 

 
 Just to familiarize you with the types, let’s take a few moments to talk about them. 
 
[Review information in the workbook.] 
 

 This concludes Unit 2.  Are there any questions about the material? 
 
[Allow participants to ask questions as time permits.  Answer them fully or, if you are unable to answer, be 
sure to get the necessary information from the participant so that you can follow up with him or her at a 
later date.] 
 

 Turn the page now and you will find some review questions for this unit. Because we didn’t cover 
much math, let’s see how you do. 

 
 
 
 



INSTRUCTOR GUIDE 

2-14 

 EXERCISE: 10 minutes 
 

Unit 2 – Exercise 
 
Multiple Choice – Choose the best answer 
1. In drinking water terminology, “pretreatment” is any treatment process that occurs before the filter.  For 

the process of direct filtration, this can involve which of the following: (Choose all that apply) 
a. chemical addition 
b. coagulation (rapid mixing) 
c. flocculation (slow mixing)       
d. sedimentation  

Answer: a., b., and c. 
 
2. Overdosing of __________ can result in a residual that may contribute to the formation of disinfection 

by-products. (Choose the best answer)  
a. Potassium permanganate 
b. Soda ash 
c. Chlorine       

Answer: c. – chlorine 
 
3. The most common chemicals for raising pH are: (Choose all that apply) 

a. potassium permanganate 
b. lime 
c. caustic soda 
d. soda ash     

Answer: b., c, and d. 
 
4. Alum, ferric chloride, and PAC are the most common chemicals used in the pretreatment process of: 

a. coagulation 
b. flocculation 
c. sedimentation 

Answer: a. coagulation 
 
5. A ____ pH is necessary for most effective coagulation of organics. 

a.  high 
b. low 

Answer: a. low 
 
6. The pretreatment step during which a slow, mechanical mixing process promotes the formation of floc 

particles is called: 
a. coagulation 
b. flocculation 
c. oxidation 

Answer: b. flocculation 



INSTRUCTOR GUIDE 

2-15 

PRACTICE: try and solve 
 
7. If 1,000 pounds of dry alum are required to treat 15 million gallons of water, what is the dosage?  

a. 0.125 mg/L 
b. 8 mg/L 
c. 566 mg/L 
d. 1799 mg/L 

Answer: b. 8 mg/L – 1000 lbs./ (15 MGD * 8.34  lbs/gal) 
 
8. The surface of a sand bed of a filter measures 15 by 25 feet.  What is rated total capacity for a rate of 

10 gpm/sq ft? 
a. 37.5 gpm 
b. 375 gpm 
c. 3,750 gpm 
d. 3,075 gpm 

Answer: c. 3750 gpm -- 15ft * 25ft * 10 gpm/sqft. 
 
9. A filter is 5 feet wide and 15 feet long.  The desired backwash rate is 5 gallons per minute per square 

foot.  What backwash flow is needed? 
a. 7,075 gpm 
b. 3,075 gpm 
c. 750 gpm 
d. 375 gpm 
e. 75.5 gpm 

Answer: d. – 375 gpm -- 5ft * 15ft * 5 gpm/sqft 
 
10. What is the weight of a 3 gallon solution which has a specific gravity of 1.05? 

a. 10 lbs. 
b. 10 mg/L 
c. 26 lbs. 
d. 26 mg/L 

Answer: c. 26 lbs --3 gal * 1.05 s.p. * 8.34 lbs/gal 
 
11. A filter 5 feet wide by 5 feet long is permitted to operate at a rate of 2 gpm/ft.2.  What is the maximum 

flow rate within the permit limitations? 
a. .035gpm 
b. .07 mgd 
c. 3.5 mgd 
d. 7.0 gpm 

Answer:  b .07 mgd -- 2gpm/sqft * 1440 min/day * 1mgd/1000000 gal* 25sqft 
 
 
 

 



INSTRUCTOR GUIDE 

2-16 

 
Key Points 

 
[Review key points in the workbook.] 
 



INSTRUCTOR GUIDE 

3-1 

 
UNIT 3: 57 minutes 
 

 Display Slide 12—Unit 3: Direct Filter Components. 
 

 As a result of this unit, the learner will: 
 
• Be able to differentiate between mono, dual, and mixed media filters.. 
 
• Be able to list the four criteria of water quality that direct filtration plant operators must take into 

account. 
 

• Receive information on filter performance. 
 



INSTRUCTOR GUIDE 

3-2 

 
FILTER COMPONENTS: 22 minutes 
 

 There are two types of filters and several types of filter bed media that you will most often 
encounter.  In this section, we will have the opportunity to explore some of the different filter 
components and the properties of various media. 

 
 

Types of Filters 
 

 Display Slide 13 – Typical Gravity Filter. 
 
[Review information in this section of the workbook.]   
 
 
 

Filter Bed Materials 
 

 Media grain size is governed by the design of the plant.  It is important, however, for an operator to 
understand why certain media is more appropriate than others for different plant needs.  In the 
workbook, you will find some media selection notes. 

 
 
Basis for Media Selection  
 
[Review information in this section of the workbook, emphasizing the key point.] 



INSTRUCTOR GUIDE 

3-3 

 
Types of Filter Bed Materials 
 

 There are five types of filter bed materials that are commonly used.  Each has distinct advantages 
and disadvantages.  

 
[Review information in this section of the workbook.] 
 
 
Media Properties 
 

 Media grain size is defined by a sieve analysis performed on the media using a standard set of 
sieves.  The results of the sieve analysis, plotted on a log graph as a gradation curve, can be used 
to determine the following standard media sizing units. 

 
 [Review the definition of Effective Size (ES).] 

 
 [Review the definition of Uniformity Coefficient (UC).] 

 
 

 In other terms “uniformity coefficient” of filter media refers to the measure of uniformity of filter 
media size. 

 



INSTRUCTOR GUIDE 

3-4 

 
 [Review the definition of Roundness (media grain shape).] 

 
 [Review the definition of Sphericity (media grain shape).] 

 
 [Review the definition of Density, or Specific Gravity.] 

 
 [Review the definition of Bulk Density.] 

 
 [Review the definition of Bed Porosity, or Voidage.] 

 
 [Review the definition of Hardness.] 

 



INSTRUCTOR GUIDE 

3-5 

 
 [Review the definition of Acid Solubility.] 

 
 [Review the key points.  After the second key point, ask the following question.] 

 
 Is a lower backwash velocity required under cold water conditions or warm water conditions? 

 
Ans: Temperature is an important factor since colder water is denser than warmer water.  For a given 

media expansion, lower backwash velocities are required under colder water conditions than 